TEST REPORT

NUMBER: TSNT01589987

Applicant : Attn :	Rm 703, So	China Office uth Tower Soho Shangdu,No. 8 Dongdaqiao Road, istrict, Beijing,100020	Date :	May 12, 2023
Sample Description	n As Declared	:		
No. Of Sample	:	Seventeen		
Fibre Content	:	-		
Material	:	Woven Fabric		
Finishing	:	-		
End Uses	:	Seating		
Colour	:	(A) 63117 (B) 61230 (C) 60147 (D) 60094 (E) 60 (H) 66225 (I) 61141 (J) 63118 (K) 66226 (L) 602 (O) 60408 (P) 60999 (Q) 68246	• • •	• •
Style No.	:	Vienna		
Order No./PO	No. :	-		
Buyer's Name	:	Gabriel		
Agent's Name	:	-		
Manufacturer's	Name :	-		

Date Received/Date Test Started : Apr 25, 2023

#### Tests Conducted:

As Requested By The Applicant, For Details Refer To Attached Page(S)

Authorized By : For Intertek Testing Services (Tianjin) Ltd.

ranicle

Patrick Gong General Manager

Page 1 of 8

Intertek Testing Services (Tianjin) Ltd. 1-6F, Block B, No.7, Guiyuan Rd., High-tech Zone, Tianjin, China 300384 天津市高新区桂苑路7号B座1-6层 邮编: 300384 Tel: +86 22 8371 2202 Fax: +86 22 8371 2205 Website: www.Intertek.com



NUMBER: TSNT01589987

Tests Conducted:

1. Colour Fastness To Rubbing (ISO 105 X12-2016, Using The 16mm Diameter Rubbing Finger) :

Sample (A) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5
<u>Change in Colour</u>	Warp	Weft
Dry	4-5	4-5
Wet	4-5	4-5
Sample (B) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5
<u>Change in Colour</u>	Warp	Weft
Dry	4-5	4-5
Wet	4-5	4-5
Sample (C) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5
<u>Change in Colour</u>	Warp	Weft
Dry	4-5	4-5
Wet	4-5	4-5
Sample (D) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5
<u>Change in Colour</u>	Warp	Weft
Dry	4-5	4-5
Wet	4-5	4-5

TEST REPORT

## NUMBER: TSNT01589987

Tests Conducted:

Colour Fastness To Rubbing(Cont'd)

Sample (E) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (F) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (G) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (H) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	

TEST REPORT

## NUMBER: TSNT01589987

Tests Conducted:

Colour Fastness To Rubbing(Cont'd)

Sample (I) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (J) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (K) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (L) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	

TEST REPORT

## NUMBER: TSNT01589987

Tests Conducted:

Colour Fastness To Rubbing(Cont'd)

Sample (M) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (N) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (O) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	
Sample (P) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5	
<u>Change in Colour</u>	Warp	Weft	
Dry	4-5	4-5	
Wet	4-5	4-5	

TEST REPORT

NUMBER: TSNT01589987

Tests Conducted:

Colour Fastness To Rubbing(Cont'd)

Sample (Q) <u>Staining</u> Dry Wet	Warp 4-5 4-5	Weft 4-5 4-5
<u>Change in Colour</u>	Warp	Weft
Dry	4-5	4-5
Wet	4-5	4-5

# 2. Colour Fastness To Light (ISO 105 B02-2014, Method 2, Xenon-Arc Lamp) :

Grade	(A)	(B)	(C)	(D)
	7	7	6-7	7
Grade	(E)	(F)	(G)	(H)
	5-6	7	7	7
Grade	(I)	(J)	(K)	(L)
	7	7	6	6-7
Grade	(M)	(N)	(O)	(P)
	6	6	5-6	6
Grade	(Q) 6			



Tests Conducted :

3. Abrasion Resistance(BS EN ISO 12947-2:2016/AC:2006 according to BS EN 14465); Martindale Wear & Abrasion Tester; 12 kPa Pressure)

	(A)	(B)	(C)	
Resistance: Face Side				
Specimen 1	Over 100000	Over 100000	Over 100000	
	Rubs	Rubs	Rubs	
Specimen 2	Over 100000	Over 100000	Over 100000	
	Rubs	Rubs	Rubs	
Specimen 3	Over 100000	Over 100000	Over 100000	
	Rubs	Rubs	Rubs	
Quoted Result	Over 100000	Over 100000	Over 100000	
	Rubs	Rubs	Rubs	
Change In Color After 60	00 Rubs: 4	4	4	
Type Of Fabric:	Woven Fabric	Woven Fabric	Woven Fabric	
Type of Tublic.	(Without Pile)	(Without Pile)	(Without Pile)	
Type Of End-Point:	Three Threads	Three Threads	Three Threads	
	Completely	Completely	Completely	
	Broken	Broken	Broken	
	BIORCH	BIORCH	DIORCH	



Tests Conducted:

4. Fabric Propensity To Surface Pilling, Fuzzing Or Matting As Received (ISO 12945-2:2020, Martindale Abrasion & Pilling Tester, 415g Total Loading):

Sample (A)	Pilling	<u>Mean Grade</u> <u>Fuzzing</u>	Matting
After 2,000 Revolutions After 5,000 Revolutions	4-5 4	4-5 4	4-5 4-5
Sample (E)	Pilling	<u>Mean Grade</u> <u>Fuzzing</u>	Matting
After 2,000 Revolutions After 5,000 Revolutions	4-5 4	4-5 4	4-5 4-5
Sample (F)	Pilling	Mean Grade	Matting
Sample (F) After 2,000 Revolutions After 5,000 Revolutions	Pilling 4-5 4	<u>Mean Grade</u> <u>Fuzzing</u> 4-5 4	Matting 4-5 4-5
After 2,000 Revolutions	4-5	Fuzzing 4-5	4-5

Remark : The Visual Assessment Of Pilling, Fuzzing And Matting Was Carried Out Respectively According To ISO 12945-4:2020.

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

Page 8 of 8

Intertek Testing Services (Tianjin) Ltd. 1-6F, Block B, No.7, Guiyuan Rd., High-tech Zone, Tianjin, China 300384 天津市高新区桂苑路7号B座1-6层 邮编: 300384 Tel: +86 22 8371 2202 Fax: +86 22 8371 2205 Website: www.Intertek.com